
Improved Conditioning for Biosolids 

Dewatering in Wastewater Treatment Plants 

by

Vu Hien Phuong To

A thesis submitted to fulfilment 

of the requirements for the degree of 

Master of Engineering (by Research)

University of Technology, Sydney

Faculty of Engineering and IT

July, 2015



CERTIFICATE OF ORIGINAL AUTHORSHIP 

I certify that the work in this thesis has not previously been submitted for a degree nor 

has it been submitted as part of requirements for a degree except as fully acknowledged 

within the text. 

I also certify that the thesis has been written by me. Any help that I have received in my 

research work and the preparation of the thesis itself has been acknowledged. In 
[...]
summarized in Table 2–1); however, there seems to be still a lack of consensus on 

which ones are the greatest concern for sludge dewatering. This makes it even more 

complicated and difficult in assessing dewatering performance correctly. Many attempts 

to identify a proper indicator to truly reflect the efficiency of dewatering process have 

been carried out by establishing relationships between these influencing factors and 

sludge dewatering properties (Peng et al. 2011, Jin et al. 2004). 

The terms ‘filterability’ and ‘dewaterability’ have been used frequently to describe the 

ability to dewater of sludge (Sanin et al. 2011) and there seem to be no clear distinction 

in the use of these two parameters. Sludge filterability and dewaterability are often 

mentioned together and sometimes interchangeable, which possibly results in confusion 

and misunderstanding. Bürger et al. (2001) defined filtration as a mechanical method 

which is commonly applied for solid–liquid separation while Mowla et al. (2013) stated 

that improving sludge cake filterability is one of different ways to enhance biosludge 

dewaterability. These could imply that filterability should have been used for measuring 

the efficiency of filtration process only instead of the whole dewatering effectiveness. 



2 - 7 
 

Table 2–2 Characterization of common wastewater sludges and their dewaterability 

Sludge types Characteristics 

Raw primary sludge Gray–brown;  bad odor; does not drain well on drying beds, but can be dewatered mechanically; 

high concentration of pathogenic organisms 

Anaerobic primary digested sludge Black; musty; produces gas; dewaters well on drying beds 

Filter humus Brown; fluffy 

Waste activated sludge Yellow–brown; fluffy; little odor; difficult to dewater; very biologically active 

Mixed digested sludge  

(Primary + Waste activated sludge) 

Black – brown; produces gas; musty; not as easy to dewater as digested primary sludge 

Aerobic digested sludge Yellow–brown; sometimes difficult to dewater; biologically active 

Waste alum sludge Gray–yellow; odourless; very difficult to dewater  

Source: Sanin et al. (2011)



2 - 8 
 

Dewaterability indicates for the final water content or the maximum solid content 

achievable of sludge cakes since reducing sludge volume is the ultimate target of 

dewatering. Nonetheless, in many previous studies, sludge filterability has been used to 

primarily decide the output of dewatering process (Scholz 2005, Yukseler et al. 2007, 

Sawalha & Scholz 2010). Hence, traditionally used dewatering indexes are developed 

for assessing filterability of sludge mainly (Vesilind 2000). This may cause significant 

errors and inaccuracies in evaluating the efficiency of dewatering. 

 

2.2. Sewage sludge treatment 

It was reported that the costs of sludge treatment, transport and disposal can take up 50 

– 60% total cost of wastewater treatment in the WWTPs (Wei et al. 2003). Therefore, it 

is necessary to minimize the sludge produced as much as possible. Increase in cake 

solids content from 2% to 30% can help reduce more than 90% volume of sludge 

(Figure 2–3). This may lead to a significant saving of transportation cost.   

 

Figure 2–3 Relationship of cake solids content and sludge volume 

0

20

40

60

80

100

120

0 5 10 15 20 25 30 35 40 45

Sl
ud

ge
 vo

lu
m

e(
%

) 

Cake solids content (%) 



2 - 9 
 

Figure 2–4 displays a typical sludge treatment process. It is believed that optimization 

of this process, especially conditioning and dewatering, could result in minimization of 

biosolids produced before being sent to further treatments for biosolids disposal and 

reuse. Main stages of the processes (such as thickening, stabilization, conditioning and 

dewatering) will be discussed in more detail in the following sections. 

 

 

 

 

 

 

 

 

 

 

Figure 2–4 A typical sludge treatment process and dry solids content of sludge after 

different treatment steps (Manzel 1989) 

2.2.1. Sludge thickening 

The purpose of thickening process is to reduce the biosolids volume to be stabilized, 

dewatered or transport (Water Pollution Control Federation 1980). There are several 

methods of sludge thickening which were described in detail by Sanin et al. (2011). 

They are: 

Sewage sludge 

Thickening

Stabilization 

Conditioning 

Mechanical 
Dewatering 

Biosolids Disposal  
& Reuse 

Drying 

Solids content: 5%
Water content: 95% 

Solids content: 10% 
Water content: 90% 

Solids content: 35% 
Water content: 65% 

Solids content: 95% 
Water content: 5% 



2 - 10 
 

- Gravitational Thickening: uses gravity to compact sludge solids. It is typically 

carried out in a tank which resembles a settling tank, therefore, works best with 

heavy sludge such as raw sludge.  

- Floatation Thickening: uses tiny air bubbles created by a dissolved air 

floatation system, which is often used to thicken activated sludge before 

digestion.  

- Gravity Belt Thickening: is a solids–liquid separation process that relies on 

coagulation and flocculation of a dilute sludge and drainage of free water from 

sludge through a moving fabric–mesh belt. The method works well with most 

types of sludge, especially WAS. 

- Centrifugal Thickening: uses the centrifugal force to separate solid and liquid, 

effective for thickening WAS.  

For stabilization, a thicker sludge would lead to smaller digesters, which help to save a 

significant cost of expensive commodity in wastewater treatment as well as bisolids 

transport. For dewatering, thickening substantially removes the soluble biopolymers 

attached to the liquid phase which are considered as the major reason for a poor 

dewaterability of sludge (Shammas & Wang 2007). Besides, it has been proved that the 

moisture of dewatered cake decreased with the increase in feed solids content of sludge 

(Figure 2–5), showing the importance of thickening before mechanical conditioning.  

 



2 - 11 
 

 

Figure 2–5 Effects of feeding solids on performance of a rotary vacuum filter 

(EPA 1984) 

Although both thickening and sludge dewatering result in sludge volume reduction, the 

difference is the degree of reduction. Thickening can be defined as the concentration of 

solids to less than 15% while dewatering to greater than 15% (Sanin et al. 2011). Table 

2–3 summarizes typical solids concentration achieved by various thickening methods.  

 

 

 

 

 

 

 

 

 



2 - 12 
 

Table 2–3 Typical solids concentration for various thickening methods   

Thickening methods Solids concentration (%) 

Range Typical 

Gravity thickening 

  - Primary sludge 

  - WAS 

  - Combined primary and WAS 

 

4–12  

2–4  

2–6  

 

6 

3 

4 

Floatation thickening of WAS 

  - With chemicals 

  - Without chemicals 

 

4–6 

2–5   

 

5 

4 

Gravity Belt thickening of WAS 

  - With chemicals 

 

4–6  

 

5 

Centrifuge thickening of WAS 

  - With chemicals 

  - Without chemicals 

 

4–8  

3–6  

 

5 

4 

Source: Turovskiy and Mathai (2006) 

2.2.2. Sludge stabilization 

Stabilization is commonly used for reducing detrimental undesirable effects of sludge 

on environment, including the elimination of pathogens and the reduction of volatile 

solids (or biodegradable organic matter), and offensive odours (Novak et al. 2003). 

These three parameters are often used as measures of sludge stability. Stabilization 

methods are classified into 3 main categories (Sanin et al. 2011): 

- Biological stabilization: anaerobic digestion, aerobic digestion, composting, 

vermistabilization 

- Chemical stabilization: lime stabilization, chemical fixation, chlorine 

oxidation, wet air oxidation 

- Physical stabilization: heat stabilization, irradiation 



2 - 13 
 

Among these methods, digestions are the oldest and most widely used processes for 

wastewater sludge stabilization. Table 2–4 presents advantages and disadvantages of the 

two conventional digestion processes which are aerobic and anaerobic digestions. The 

former is often used in wastewater treatment plants with average flows less than 

20,000m3/d while the latter is applied for plants treat greater than 20,000m3/d 

(Turovskiy & Mathai 2006). Despite of high capital cost, anaerobic digestion is still a 

preferred option compared to aerobic one by virtue of highly stability of anaerobically 

digested sludge and useful by–product (Biogas).   

Table 2–4 Comparison of anaerobic and aerobic digestions 

Digestion 

processes 

Advantages Disadvantages 

Anaerobic 

digestion 

Methane gas produced is a source of 

usable energy 

30–65% of raw sludge solids are 

destroyed => reduce cost of sludge 

disposal 

Digested sludge free of offensive 

odors 

Digested biosolids contain nutrients 

and organic matter  => improve soil 

fertility 

High rate of pathogen distribution 

High capital cost 

Large reactors required 

Anaerobic microorganisms are 

sensitive to small changes in the 

environment 

Produces a poor quality side-stream, 

especially dewatering 

Aerobic 

digestion 

Low capital cost 

Odorless end product 

VS reduction slightly less than that of 

anaerobic digestion 

Easier to operate 

Lower BOD, TSS and ammonia 

nitrogen in supernatant liquor 

No potential for gas explosion and 

less potential for odor problems 

The operating cost is higher (power 

cost for supplying oxygen required) 

Methane gas is not produced 

Dependent on temperature 

(efficiency reduced during cold 

weather) 

Performance affected by solids 

content, sludge type, location and 

type of mixing–aeration system 

Source: Turovskiy and Mathai (2006) 



2 - 14 
 

In the past, most of researches mainly focused on the efficiency of digestions processes 

themselves rather than on their effects on downstream processes such as conditioning 

and dewatering. Some studies indicated that digestion generally improves sludge 

dewaterability (Rudolfs & Heukelekian 1934, Brooks 1970, Lawler et al. 1986), while 

other studies have reported both aerobic and anaerobic digestions lead to poor 

dewaterability of sludge as well as high polymer demand for sludge conditioning 

(Novak et al. 1977, Katsiris & Kouzeli-Katsiri 1987, Bruss et al. 1993). Several 

investigators proposed the reason for these negative effects that anaerobic digestion 

results in the change of particle size distribution which is one of the key factors in 

controlling sludge dewaterability (Karr and Keinath 1978, Nellenschulte & Kayser 

1997). The high polymer demand for conditioning of digested sludge is attributed to the 

increase in soluble biopolymers, mainly protein and polysaccharides, which are released 

into supernatant solution during digestion (Novak et al. 2003). These protein and 

polysaccharides take up a major portion of polymers used for conditioning and make 

them unavailable for flocculation of the sludge particles.  

 

2.2.3. Sludge conditioning 

Conditioning is necessary for improving solid–liquid separation of mechanical 

thickening and dewatering of sludge. Conditioning of sludge can be performed by 

physical or chemical processes, as listed in Table 2–5. These methods are used to 

change the sludge characteristics to achieve high dewatering performance in 3 different 

ways (Mowla et al. 2013): 

- Coagulation/flocculation of sludge particles => improve settleability 

- Reducing sludge compressibility => improve cake filterability 

- Disintegration of sludge flocs or cells => release trapped water   



2 - 15 
 

Chemical conditioning with either organic (polymers) or inorganic (Ferric chloride, 

lime, alum) additives have been widely used for sludge treatment in most of WWTPs. 

Whilst, other conditioning methods are used for laboratory–scale researches and rarely 

applied in full–scale.  

Factors affecting efficiency of chemical conditioning processes and selection of suitable 

conditioners for effective thickening or dewatering include:  

- Sludge type and properties (solids concentration, particle size and distribution, 

surface charge and degree of hydration, etc.) 

- Conditioner type and properties (polymer molecular weight, charge type, charge 

density, etc.)  

- Solution physical chemistry: greatly influences both organic and inorganic 

conditioners. pH and alkalinity primarily affect the performance of inorganic 

additives.  

- Other factors: Thickening or dewatering methods, storage, pumping, mixing 

conditions.



2 - 16 
 

Table 2–5 Summary of sludge conditioning methods 

Conditioning methods Descriptions 

Physical conditioning  
  Non–chemical additives Addition of some high porous inert minerals (fly ash, lime, gypsum) or carbonaceous materials (coal, wood chips, wheat 

dregs, lignite, etc.) which act as skeleton builders or filter aids => improve mechanical strength and permeability of 
solids  during compression 

  Cavitation pre–treatment Producing a shock wave causing high temperature (500–15,000K) and high pressure (10–500MPa) locally in the media 
at a lifetime of a few microseconds => desired changes in biological processes. Effective methods of cavitation 
generation are acoustic and hydrodynamic cavitation 

  Thermal pre–treatment Liquid sludge is heated up in the temperature range 60–180oC => sludge gel network is broken and water affinity of the 
sludge solid is decreased  

  Freeze/Thaw pre–treatment Sludge is first  frozen around -15oC and kept at this state for some time, then it is thawed at room temperature => change 
floc structure and reduce bound water content in sludge 

  Elutriation Sludge is washed either by fresh water or plant effluent to reduce sludge alkalinity and fine particles => decrease 
coagulant amount required 

Chemical conditioning  
  Polymer conditioning Addition of polyelectrolytes (polymers) => improve mechanical dewaterability of sludge. Conditioning process could be 

explained by 2 mechanisms: charge neutralization and inter-particle bridging. There are 3 types of polymer: cationic, 
anionic and non–ionic 

 Other chemical conditioning 
 - Inorganic additives  
 
 - Dual conditioning 

 
Addition of inorganic chemicals (ferric chloride, lime, alum) or oxidizing agents (ozone (sludge ozonation) or Fenton 
and Fenton–like reagents (advanced oxidation process)) 
Addition of different polymer types (Cationic/Anionic, Cationic/Non–ionic) or both organic and inorganic agents 
(Cationic/Ferric Chloride) => exploit advantages of each conditioner 

Sources: Mowla et al. (2013), Wang et al. (2007), Metcalf et al. (1991) 



2 - 17 
 

2.2.4. Sludge dewatering 

The objective of sludge dewatering is to remove as much water as possible from the 

sludge, leading to the reduction of biosolids volume and, as a result, the cost of 

transport. Dewatering of sludge is often required prior to thermal drying or incineration 

to reduce fuel demand as well as landfill disposal to minimize leachate production 

(Turovskiy & Mathai 2006).  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2–6 Summary of dewatering methods (Sanin et al. 2011, Turovskiy & Mathai 

2006, Vigneswaran & Ben Aim 1989) 

Dewatering 
methods 

Mechanical 
dewatering 

Thermal 
dewatering 

Combined 
processes 

Centrifuges 
Solid bowl 
centrifuge 

Imperforate 
basket centrifuge 

Filtration 
devices 

Vacuum filter 

Belt filter press 

Recessed plate 
filter press 

Chamber filter 
press 

Lagoons 

Drying beds 

Freezing beds 

Centripress 

Centridry 



2 - 18 
 

Dewatering processes that are commonly used include mechanical processes and 

thermal processes (Figure 2–6). Before mechanical dewatering, sludge often requires 

conditioning treatment to enhance water removal. The selection of particular process is 

based on sludge volume and characteristics. When taking economy into consideration, 

mechanical dewatering processes are preferred over thermal ones (Wakeman 2007). 

Table 2–6 summarizes the relative merits of different mechanical dewatering devices. 

There are two main parameters used as representatives of dewatering performance, 

which are solid cake concentration and centrate quality. Since one of the crucial roles of 

dewatering process is to increase the solid content of sludge in order to reduce the 

sludge volume, dry solid content should be defined as a parameter representing for the 

efficiency of the process. Whilst, centrate quality reflects the efficiency of the capture of 

solids during the conditioning and dewatering process, especially when centrifuge is 

used as dewatering process. For successful operation of the sewage treatment, it is 

important to remove as much solids as possible during conditioning and dewatering. 

This minimizes the recycle of solids to the plant inlet when the centrate is sent back to 

the head–of–works. The target of sludge dewatering in all sewage treatment plants is to 

produce a clear centrate while also achieving a cake high in solids (Sanin et al. 2011).  



2 - 19 
 

Table 2–6 Comparison of typical mechanical dewatering equipment  

Sources: Metcalf et al. (1991), Turovskiy and Mathai (2006) 

Dewatering Equipment Cake solids 
content (%) 

Solids capture 
efficiency (%) 

Advantages Disadvantages 

Range Typical Range Typical 

Vacuum filter 
- With chemicals 

 
15–30 

 
20 

 
90–98  

 
95 

Skilled personnel not required 
Maintenance requirements are low for 
continuously operating equipment 

Highest energy consumed per unit of sludge 
dewatered 
Continuous operator attention required 
Vacuum pumps are noisy 

Belt filter press 
- With chemicals, raw 
sludge 
- With chemicals, 
digested sludge 

 
18–30 
 
12–25   

 
23 
 
18 

 
90–98 
 
90–98 
  

 
95 
 
95 

Relatively low capital, operating and 
power costs 
Simple to manage and maintain 
Easier to shut down the system 
 

Low levels of dry matter achievable 
Very sensitive to feeding sludge properties 
Sensitive to polymer type and dosage rate 
Significant consumption of belt wash water 
Short media life compared to other devices 
using cloth media 

Pressure filter press 
- With chemicals 

 
20–50  

 
38 

 
90–98 

 
95 

High cake solids content 
Efficient capture of solids 
Good dewatering process for hard–to–
handle sludge 

Batch operation, high capital and labor costs  
Require skilled maintenance personnel 
Often require inorganic chemical 
conditioning that produces additional solids 

Centrifuge 
- With chemicals 
- Without chemicals 

 
15–35 
10–30   

 
24 
18 

 
85–98 
55–90   

 
92 
80 

Produces relatively dry sludge cake 
Relatively less space required 
Fast start-up and shutdown capabilities 
Does not require continuous operator 
attention 
Clean appearance and minimal odor 
problem 

Relatively high capital cost 
Consumes more direct power per unit of 
product produced 
Requires grit removal from feed sludge and 
possibly sludge grinder in the feed stream 
Requires periodic repair of scroll 
Requires skilled maintenance personnel  
Moderately efficient capture of solids 



2 - 20 
 

2.3. Chemical conditioning of sludge  

2.3.1. Polymer conditioning  

2.3.1.1. Polymer demand for conditioning 

It has been known that conditioning treatment is necessary for most of sludge types to 

enhance their dewaterability. The biosludges, in particular, are proved to be naturally 

difficult to dewater. Among various conditioning methods, polymer conditioning has 

been the most frequently used for mechanical dewatering.  

The polymers used in water treatment systems are classified as anionic, cationic or non-

ionic (Mowla et al. 2013). Charge neutralization and bridging formation are 2 key 

mechanisms for conditioning, and the optimal polymer demand (OPD) theoretically 

occurs when particle charge is neutralized. The OPD for a given sludge in one treatment 

plant may be different from that of the same sludge in another plant due to the 

difference in operation of dewatering devices. The required polymer demand for 